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Label Shape Description Quantity
A Platform 2
B @ Flower bed 1

(0]
C Cat House 1
D @ Base 1
E g/,{’f/—J/J Small Trunk 1
F S Medium Trunk 1
G S& Large Trunk 1
H { D Structure Pole 3
| C:. 8x50mm bolt 6
J @ Washer 4
K G:\ D 10x45mm (White and Brown) D 10x40mm (Gray) 1
L C: D 10x60mm bolt 2
M C: D 10x35mm bolt 2
N C: D 10x40mm bolt 1
o) &I Small Tool 1
P | l Large Tool 1
Q (RIS Double-sided screw 1
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Use small tool (O) for bolt I, and large tool (P) for bolts K, L, M, and N.

QUESTIONS?
Contact support at info@maupets.com

STEP 1

a. Open the cat house (C).

b. Place 3x structure poles (H) into the house (C) and align the top and bottom holes of the poles (H) with the
holes on the top and bottom of the house (C). Do not attach the pole to the hole directly in the middle of the cat
house.

c. Screw the bolts (I) with the small tool (O) though the top of the house (C) into the poles (H).
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1. HOUSE (C)

STEP 2

a. Using the large tool (P) for the rest of the assembly, align and attach the house (C) to the middle of the base
(D) with the bolt (K) and washer (J).

b. Attach the small trunk (E) to the base with bolt (L) and washer (J). Repeat this step with the medium trunk
(F) with bolt (L) and washer (J).

c. Attach the large trunk (G) to the house (C) with bolt (N) and washer (J).
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1. SMALL TRUNK (E)
2. MEDIUM TRUNK (F)
3. LARGE TRUNK (G)

STEP 3
a. Use the bolts (M) to attach the platforms (A) into the small and medium trunks (E and F).
b. Screw the double-sided screw (Q) into the large trunk (G) and twist the flower bed (B) in place.



FLOWER BED (B)
DOUBLE-SIDED SCREW (Q)
LARGE TRUNK (G)
PLATFORM (A)

SMALL TRUNK (E)

MEDIUM TRUNK (F)
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